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3. Carrier Frequency Separation

Test Report Number: BTF230921R00301

3.1 Ant1
3.1.1 Test Result
Ant1
X Frequency | Packet | Channel Separation | 20dB Bandwidth Limit .
Mode | rhe | (MH2) Type (MHz) (MHz) (MHz) | Verdict
GFSK SISO HOPP DH5 0.994 1.036 >=0.691 Pass
Pi/4ADQPSK | SISO HOPP 2DH5 0.994 1.323 >=0.882 Pass
8DPSK SISO HOPP 3DH5 1.001 1.319 >=0.879 Pass
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B Test Report Number: BTF230921R00301
LAB

4. Number of Hopping Frequencies

4.1 HoppNum
4.1.1 Test Result
TX Frequency Packet Num of Hopping Frequencies .
hlode Type (MHz) Type ANT1 Limit et
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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5. Time of Occupancy (Dwell Time)

Test Report Number: BTF230921R00301

5.1 Ant1
5.1.1 Test Result
Ant1
Duration of L Num of Pulse in B
Mode T-I)Z)(e Fr((a'\(jlllJ_'le;cyP_lz_a;;:t Single Pulse Og:ﬁg\éa:;n Observation Tirrl?;v(erilws) I(_r|nrr;|;[ Verdict
(ms) Period
DH1 0.382 31.600 320 122.240 |<=400| Pass
GFSK |[SISO| HOPP | DH3 1.638 31.600 160 262.080 |<=400| Pass
DH5 2.886 31.600 117 337.662 |<=400| Pass
2DH1 0.388 31.600 319 123.772 |<=400| Pass
Pi/4ADQPSK|SISO| HOPP |2DH3 1.640 31.600 159 260.760 |<=400| Pass
2DH5 2.892 31.600 121 349.932 |<=400| Pass
3DH1 0.388 31.600 322 124.936 |<=400| Pass
8DPSK |SISO| HOPP |3DH3 1.644 31.600 161 264.684 |<=400| Pass
3DH5 2.896 31.600 105 304.080 [<=400| Pass
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Ref
6.1.1 Test Result
TX Fr n Pack Level of Referen
fzco_ S, | Vel | e, oo P e
2402 DH5 1
GFSK SISO 2441 DH5 1 4.66
2480 DH5 1 4.42
2402 2DH5 1
Pi/4ADQPSK SISO 2441 2DH5 1 3.54
2480 2DH5 1 3.08
2402 3DH5 1
8DPSK SISO 2441 3DH5 1 3.50
2480 3DH5 1 3.18
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.1.2 Test Graph
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6.2 CSE
6.2.1 Test Result
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 5.99 -14.01 Pass
2441 DH5 1 5.99 -14.01 Pass
GREK SIS® 2480 DH5 1 5.99 14.01 Pass
HOPP DH5 1 5.99 -14.01 Pass
2402 2DH5 1 4.62 -15.38 Pass
, 2441 2DH5 1 4.62 -15.38 Pass
PIABRPSK | SISC 2480 2DH5 1 4.62 -15.38 Pass
HOPP 2DH5 1 4.62 -15.38 Pass
2402 3DH5 1 4.66 -15.34 Pass
2441 3DH5 1 4.66 -15.34 Pass
SDESK | SISO 2480 3DH5 1 4.66 15.34 Pass
HOPP 3DH5 1 4.66 -15.34 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.2.2 Test Graph
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